Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

(i 1

HEX CAPSCREW

auiandy Qi

CARRIAGE BOLT

PLAIN WASHER LOCKWASHER NUT

HEX CAPSCREW IDENTIFICATION

Shown below are actual size hex heads for standard screw sizes.
Example; & 1/4" screw has a 7/16 head and thus requires a 7/16
“wrench. To measure length, use the scale below.

(OOOO

142" Head 7/16" Head

/4" Head S/8" Head O/16" Hzad screw with screw with
screw with sorew wilh screw with 516" 3.0 1/4" 5.0
1/2° 5.0 716" BD. /8" 3.0

5.D. = Shaft Diameter

142 1.2 1 1/
14 KIE | 1id 374 144 12 34 1/4 2 34

mmennnnaannnEEn

WASHER AND MUT IDENTIFICATION
Place the washer or nut on the above scale to
determine the inside diameter. The actual inside
diameter can vary 1/16 inch, Use the scale for
COmparison.

Bownloaded from www.Manualslib.com manuals search engine

STANDARD
FASTENER
IDENTIFICATION
CHART

Hardware sizes are given in the
illustrations throughout this
manual.

If a washer or nut is identified
as "washer, 1/2" ar “nut, 1/2",
this means the inside dizameter
is 1/2 inch.

If a screw isidentified as "screw,
1/2 x 27, this means the shaft
diameter is 1/2 inch and the
shaft of the screw is 2 inches
long. If & screw is identified as
"socrew, 1/2-16 X 2", tha number
"“16" means that the screw has
16 threads per inch,

SAMPLE: SCREW IDENTIFICATION

| O

Screw Length

Shail

—ee i
Diameter

Screw 1/2 x 2

Shait _/ \— Serew
Diameter Length

SAMPLE: NUT IDENTIFICATION

Inside
Ciameter

Diameter


http://www.manualslib.com/

Table of Contents

MFG.

1600238
1655230
1685201
1685535
1685336
1685347
1650031
1690226

1650227
1690228
1650257
16803859
1680401
1690464
1680556

1690563

1630624
1680821

1691186

1651260
1691277

1691356
1691379
1691487
1691520
1691521

1691522

1681523

DESCRIPTION PAGE NO.
DUMF CART GROUP ... e £
REAR IMPLEMENT A'I'I"AGHM ENT GFI '-'.'IUF v 78
HITCH BRACE KIT ... ETLLE L smmruennt samena --B4
HOURMETER KIT... " —
SPRING ASSISTED LIFI' I(IT {42' DDZEH] - S
SPRING ASSISTED LIFT KIT {35' & 42" SNDWTHHOWEH} P — | -
ROVING NOZZLE GROUP] ... S — 38
VACUUM COLLECTOR GHGUF

HOUSING & ENGINE GHDUP - e 28
MISC, GROUP .. PP
42" & 48" VACUUM CDLLECTDF[ ADAF'TDH GHDUP wrninee 36
36" VACUUM COLLECTOR ADAPTCR GROUP... 36

FRONT COUNTERWEIGHT GROUP... e BB
ONE POINT HITCH GROUP .. vesiinenn 18
CART COVER & SIDE E)'ITEHSIDH HITCH GHDUP e 26
HEADLIGHT KIT... ---B2
SNOWTHOWER HITCH

HITCH GHUUF .. 10
MiSC. GROUP ,, - N
ENGINE DRIVEN VACLIUM GDLLECTDH GHCIUF‘
SINGLE WHEEL MODEL ... T w32
TWO WHEEL MODEL ... sramn e -

WEIGHT BOX GAOUP ... BB

DELUXE GRASS CATGHEFl
COVER, BAG & SUPPDHT GHDUP —-—

TUBE & BLADE GROUP .. -

TURBO TWIN CATCHER ... -
COVER, BAG & SUFPDHT GFIDUF w6

TUBE & SUPPORT GROUP .. LR ks s ammes s e e R - Sl

42" & 48" TURBO COLLECTION EYSTEM h w0
30" OFFSET TILLER ..
DEFECTOR &TINE GHDUF o

CLUTCH GROUP ., s 1B
JACKSHAFT GHDUP PP, | -

PULLEY GUARD GROUP ..., S« 1

_ CASE GROUP .. i

35" TURBO CDLLECTION SYSTEM e

HITGH & LIFT KIT (TILLER) .. .- B2
LIFT LEVER GROUP.., o - B0
42° GNOW PLOW & DGZEFI GHGUF e T2
36 SNOWTHOWER...

BODY & HDTOF! GHI‘JUF‘ wadd
DRIVE GROUP .. -
SPOUT GHOUP 8
42" SNOWTHOWER ... ‘e
BODY & FIUTGH GHOUP —
DRIVE GRQUP .. waun &
SPOUT GHDUP S
42" SNOW PLOW & DOZEH BLADE HlTCH GFIDUP e 14

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Table of Contents

MFG. DESCRIPTION PAGE NO.

TUBE & BELADE GFII.'JUF P .| .
1691525 TURBO CART COLLECTOR ......ormuismsissmssaisssssmcmmescemcassermsssesasss sssanmsan s sassas ess smmmss s smes
TUBE & SUF'PDFIT GHDUF‘ PO -
1691531 ELECTRIC LIFT KIT ...
ELECTRIC LIFI' GFIDUF PP . - |
POWER LIFT ASSEMBL‘I’ SEFWIEE FAHTS PP R | |
1691688 QUADBAGGER DUMP CART ..
1691699 QUADBAGGER
TUBE & PULLEY COVER GROUP .....coniinniisssiec e seemeecsesrmerssssmssns B
COVER & SUPPORT GROUP .ccvciiiim e e ssmn s ssamas s sssss s smenes 85
1691788 TWIN BAG GRASS CATCHER
COVER GROUP .. SN POU - |
ADAPTER, ELADE E: TLIEE GHDUP SO -
HITCH GROUP.. Eﬁ
1691793 TURBO TWIN BAG GH‘ASS CATCHEH
COVER GROUP .. PO 4
ADAPTER, BLADE & TIJEE GFIDUP . . .
HITCH GROUP ., BE
1691810 42" & 48" TURBO CDLLECTIDN EYSTEM Y |1
1691811 GUAD BAGGER .. e PO R - . |
1691989 38" TURBD COLLECTIDN SYETEM - 1DD
1692088 GRASS MULCHER & LEAF EHHEEDEFI K[T FDFI 36 MDWEH — [y
1692239 36° SNOWTHROWER HITCH .. - -
: 5" SNDWTHHOWEH GFIDI.IF 1D
36" & 42" MISC, HITCH GHCIUF 12
1692240 42" SNOW PLOW & DOZER BLADE HITCH T4
STANDARD HARDWARE SPECIFICATIONS ..o eceesmnsnersaarnns INSIDE EACK COVEFI

NGTE: Aftachmentz & accessories listed i this manual do nat fit all models. Consult
your dealer Serviee Information Manual 1o find the corregt altachment/accessory
designed for a spacific modal,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

J6" & 42" Bewdy & Rotar Groug

PR

KMot o
tractor frame.

Cloarance between
outside of sprocket
and side plate o b
21 + Db

Torque to
MOTE: Use standard herdwara T+H17 A, iba,
{erque spec. charl unlass
olherwise noled,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691521, 16891522

36" & 42" Body & Rolor Group
Ref. Part
No. No., Gty. Dergtiption
1 1886155 1 BODY & FRAME ASSY. (1881521 ohly)
1666623 1 BODY & FHAME ASSY. [1631522 only)
2 1774349 z SKID
3 1924940 4 WASHER, Flaln, 38
4 1916965 5 LOCKWASHER, 38
5 1996950 5 WUT, Hex, Full, 3/8-185
& 106683 i SCRAPER, Brxly {16521 oniy)
106746 i SCRAPER, Body (1601522 only)
K 167e632 1 PLATE, Side
B 173934 2 BEARING, Cartridge
a 1921332 8 CAPSCREW, Hex, 5/16-18 x 3/4
10 106653 1 SPROCKET, Rotor
11 1928721 1 SETSCREW, 5/16-18 x 3/4
12 172278 2 FLANGE, Bearing
12 172279 2 FLANGE, Bearing
14 151040 1 KEY
15 1064856 1 ROTOR ASSY, (1691521 only)
105748 1 ROTOR ASSY. (1631522 only)
16 1922358 a MNUT, Hax, Full 1/4-20
(COty. 10 on 1691522)
17 19160964 2 LOCKWASHER, 1/4
18 1923362 3 LOCKMNUT, Hex, 5f15-18
18 192210 4 CARRIAGE BOLT, 3/8-16 x 3/4
20 1917356 4 LOCEWASHER, 516
21 1917372 4 NUT, Hex, Full, 216-18
28 1921859 g CAPSCREW, Hex, 1/4-20 % &5/8
{Gty. 10 on 1691522)
23 106774 1 DEFLECTOR
24 1925205 4 CAPSCREW. Hex, 5/16-18 x 5/8
25 1919326 2 WASHER, Plain, 1/4
26 1679206 1 DECAL, Safety
2T 171388 1 BEARING
2B 17017 1 LEVER ASSY.
28 1675232 1 SPRING
30 1566835 1 LIMK
# 1924356 a WASHER
g2 1764834 1 GRIP
33 108717 1 SPACER
a4 1921977 1 CAPSCREW, 5M16-18 X 1-1/4
35 1921969 1 CAPSCREW, Hex, 3/8-16 % 1-1/2
36 1919381 2 WASHER, Flain, 5116
27 1922750 1 WASHER
a8 1 L.O. PLATE
28 1701840 1 DECAL, Caution
40 1935048 G NUT, Hex, Flange Lock, 5f16-18

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

3B* & 42" Drive Group

Torgue o
1317 i1, Ibs.

] -,_.}f"'-‘“_" i
7

1
sl
B 3.1' K""HH T
by o~ P
Y ., . R -
" v I et
L | ™~
L — - |
|
17 |
L,

a‘...
e
AR
R
\
Tarqua to
445 ft. |bs!

Apply grease to
anlire length of

chain (Ll Mo, 23,

MOTE: Use slandard hardware
torgquo spes. chart wnless
otherwise nolod.

Downloaded from www.Manualslib.com manuals search engine

Aol

hust be parallel 1o blowear
hgusing within /8" when
Axsembled,

Grease when assambled.

N

-

B
@%E
T
s
. Sprocket muost be in |ing

™~ with drivan sprocket within DG,


http://www.manualslib.com/

Mg, No. 1691521, 1681522

36" & 42 Drive Group

Ref. Part
No. No. Gty Description

1 1928721 1 SETSCREW, 51618 X 12

a2 171248 1 FLULLEY

3 18922127 2 CAPBCREW, Hex, 511618 x 1-3/4

4 1666145 2 CLAMP

5 5061012 4 WASHER

6 154258 2 BEARING, Naedle

7 921133 1 FITTING, Grease

a 1651084 1 HOUSING ASSY., wiBearings {1691521 only)

{Imel, Ref, No. &)
1650955 1 HOUSING ASSY ., wiBearings {1691522 only)
fIncl. Ref, Ne. 6)

9 1917372 2 NUT, Heax, Full, 5fi6-18
10 1817356 a2 LOCKWASHER, 5/16
1 1928302 ¥ LOCKMUT, Flange, 5/15-18
12 905123 1 KEY
13 106860 1 SHAFT ASSY., (1691521 only}

106757 1 SHAFT ASSY., (1691522 only}

14 1665105 2 SPACER
15 171242 1 CHAIM [Auger Drive)
16 1676738 1 GUARD, Chain
17 1880244 2 SCREW, Hex, Whizlock, 2/8-16 x 2-3f4
18 1934854 3 SCREW, Hex, Whizlock, 3/8-15 x 1

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

38" & 42° Spout Group

Inatall clip FIREITS
al approx. a 45%
angle to centerling
ol rod.

Waeld wire must be to
lhe rear of chuta.

Musgl be snug bul
Iree tor rotate when
assembled,

MOTE: LIse standarg hardware
torgue spec. chart unless
olhoswise notad,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1681521, 1691522

Jg* & 42" Spout Group
Ref. Part
Ha. No. Qty. Descrlption
1 1667721 1 BEFLECTOR
2 1917642 3 WASHER, Plain, 516
3 1670578 1 KNCB
4 1923362 i LOCKNUT, Hex, 516-18
5 1917355 2 LOCKWASHER, 5/16
6 1917372 2 WLT, Hex, Full, 511618
7 1920553 1 CARRIAGE BOLT, 5M16-18 X 1
8 1936482 2 CAFPSCAEW, Hex, SA6-18 x 3/4
e 1667720 2 SPACER
10 1704204 1 CHUTE ASSY.
11 171379 1 WASHER, Cup
12 1819326 1 WASHER, Plain, 516
13 171362 1 CABLE ASSY.
14 821210 3 CAPSCHEW, Hewx, 3/8-18 %1
15 1930645 3 NUT, Hex, Flange, 2/8-15
16 1707522 1 ARM, Support
17 1HeM7 2 PIN, Cotter, 3/32 x 3/4
18 171382 1 CLAMP .
19 1827408 1 SCREW, Hex, Taptite, 1/4-20 x 3/8
20 121175 1 LUMER
21 152050 1 GUIDE, Red
22 1921221 1 CAPSCHREW, Hex, 51618 x 1-1f2
23 176333 1 ROD ASSY., Spout
24 176933 1 GHIP, Handla
25 1704446 1 GUARD ASSY,, Chute
26 1960126 2 PUSH NUT
9

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

38" & 42* Snowthrower Hifch Group

A-"TT0R

MOTE: Use standard hardware
larque spads. charl nfess
otherwise nolod.

10

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 16905586, 1692239

36" & 42 Snowlthrower Hitch Group

Ref. Part
No. Ho. Gty. Description
1 176012 6 CLIP, Spring
2 1666148 1 STOP, Belt
3 1665198 1 PIVOT, Bracket
4 1917358 2 LOCKWASHER, 516
) 1917372 3 MUT, Hax, 5M16-18
8 19338685 1 CAPSCREW, Hax, Fult Thread, 3/8-16 x 2-1/2
Fi 168227 4 SPACER
a 1917642 12 WASHER, Plain, 516
o 171247 1 PULLEY
10 1916965 4 LOCKWASHER, 3/8
11 1916950 4 NUT, Hex, 3/8-18
12 159106 1 SPRING
12 1925711 2 LOCKNUT, Hes, Jam, 3/8-15
14 1925359 2 SCREW, Taphite, 5M16-18 x 3/4
15 1665193 1 PIVOT, (All except 6000)
16 1921877 2 CAPSCREW, hex, 51618 x 1-1/4
i7 1920415 2 CAPSCREW, Hex, 3/8-16 x 1-1/4
18 1934653 1 SCREW, Whizlock, 3/8-16x3
189 1822755 1 WASHER, Plalin, 13/32 x 1
20 1666294 1 SPACER
2 1666287 1 FULLEY ASSY., wiBearlng
{Incl. Ref. Nos.22,23, 24)
a8 1 FULLEY [Crder Raf. No. 21}
23 827685 H RIMG, Retaining
24 1705997 1 BEARING
25 18686191 1 BTOP, Beit
o6 1665199 1 PUSH BAR ASSY,
a7 TEEE188 1 BRAKE BRACKET ASSY.
iincl. Ref. Nos. 28, 29, 30)
28 925160 1 RIVET
29 1665240 1 PAD, Brake
30 1666185 1 BRACKET, Brake
31 196306 & PN
32 1667820 1 STOP, Belt
33 1917421 1 MNUT, Hex, Jar, 3/8-16
34 1669125 1 SUPPORT, Hitch, Rear (6000 Series only)

NOTE: Refer to page 12 for Winterizing Kits,

"

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

A-""Th

36" & 42" Misc. Hilch Group

WINTERIZING K1T

.mlrr.lrrr.l_!l

32

Crder By Part Numbers
-cylinder Q" 2
|
|

For wwin

engine.
2b

2B

For singla-cylindor

engine.

gazgoM
Y =, \
r.._.._.n.._. b '

12

MOTE: Use standard hardware

torque spec. charl unless

altharwise nntad.
Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1690556, 1692238

36 & 427 Mise, Hitchr Group
Raf. Part
No, Ha, Oty. Dascription
1 106788 2 CLIP, Spring
2 1674193 1 ROG
3 1665194 1 GUIDE ASSY ., Rod
4 163103 1 SPAING
5 1928804 1 SETSCREW, 1/4-20 x 3/6
4] 8151022 1 COLLAR, Set
¥ 164177 1 SPACER
8 1917642 1 WASHER, Plzin, 516
8 192873 1 LOCKNUT, Hex, Jamn, 3/8-18
10 177565 2 CLIF, Frame
11 1520676 3 CAPSCREW, Hex, ¥H6-14 x 1
12 1930650 1 LOCKNUT, Mex, Flange, 7f16-14
13 1703468 1 W-BELT {Ciriva)
14 1917372 1 MUT, Hex, Full, 5/16-18
15 1917366 1 LOCKWASHER, 5/16
16 1668100 1 GUARD ASSY., Belt
17 pEr birg 1 CAPSCREW, Hex, 5116-18 X 1-1/4
15 15924856 1 SCREW, Self-Tping, 51618 x 1/2
19 106787 1 GLIP, Spring
20 8031007 2 COLLAR, Set
21 1928721 2 SETSCHEW, 51618 x1/2
22 1709285 1 GUIDE ASSY., Rod, (1822239 anly)
23 171011 1 SPRING
24 1665887 1 AOD, LHt
25 123027 1 SPACER
ER 166655 2 HOOD, wiowvers {for twin-cylinder enginas)
a7 166731 4 cLp
28 1923332 4 CARRIAGE BOLT, 1/4-20 X &%
28 1918964 4 LOCKWASHER
30 1916622 4 NUT, Hax, Fufl, 1/4-20
31 170252 1 DECAL, Shiald
32 1667030 1 DECAL, Instaltation (umder hood)
33 1651562 1 DEFLECTOR ifor single-cylindar engines)
34 171679 1 GUIDE ASSY., (1690556 anly)

Downloaded from www.Manualslib.com manuals search engine

13


http://www.manualslib.com/

Deffector & Tine Group

Fin to tine
shaft assembly.

NOTE: Use skandard hardware
torgua spec. charl unless
olhorwise noled.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1631277

Deflector & Tine Group

Ref. Part
Ho. Ne. Qty. Description
1 105274 1 FLATE END, Deflectar, R H.
2 1827557 2z NLIT, Hex, Flange, 5f16-18
2 1831332 14 CARRIAGE BOLT, 5/16-18 x 5/&
4 1656088 1 BAR, Reinforcement, R.H.
b 16684847 i SCREW, Taptite, 5A6-18 x 3/4
6 1656087 1 BAR, Relnforcement, L.H.
r 1673700 2 DECGAL, Safety
8 1701034 2 SPACER, Strip
o 1678765 1 DEFLECTOR
10 105273 1 PLATE EMD, Deflectar, LH.
11 1931333 & CARRIAGE BOLT, 516-18 x 3/4
12 19315335 2 CARRIAGE BOLT, sA16-18 x1
13 118053 b PN
14 16518451 2 PIN, Cotter, 1/8 x 3/4
15 81520M a TIME BLADE, LH.
16 8152002 B TINE BLADE, R.H.
17 18922380 16 CAPSCREW, Hex, THE-20x 1-1/4
18 1928867 16 LOCKMUT, Hex, 7{16-20
19 1656040 2 HUB & PLATE ASSY., Tine
20 1700700 1 CHAMMNEL

Downloaded from www.Manualslib.com manuals search engine

15


http://www.manualslib.com/

Jackshalt Group

A-T 1569

Attaches to
__.{"' 17 underside of
- tracior frame.

NOTE: Use standard hardware
torque spec. ¢hart unless
otherwise ngted,

16

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691227

JSackshaft Group

Raf, Part

Ho. " Ho. Qty. Descriplicn
1 1700059 t BELT, *v" Front
2 1879797 1 BRACKET, Jackshaft, Frame
3 1818155 4 PIN
4 1675481 2 SPACER
5 1824874 4 WASHER, Flat, 3/8 x 7/8 x 1116
i} 1980116 2 PIM, Rivet
r 1821333 & BOLT, Hex Hd., 5/16-18 = 1
] 1679746 1 BRACKET ASSY., Jackshaft
8 16797145 1 LINK, Clutsh

10 1663184 1 SPACER

i1 1656284 1 SPACER

12 170369 1 SPACER

13 1678015 1 ARM, Idler Assy.

14 1922755 2 WASHER, Fiat, 12/32x1x 18

15 1916350 2 NUT, Hex, 3/8-1& Unec.

16 1830881 1 NUT, Hex, 3/8-18 Linc.

17 1666759 1 SPRING, Extension

18 1665434 1 FULLEY ASSY.

13 Q2773 1 “E" RING

20 1667341 1 RETAINER, Bearing

21 905122 2 KEY, Woodruff, #9, 516 x 3/4

22 1705857 2 BEARING

23 1830544 4 SETSCREW, 5/16-18 x 3/8

24 1679728 1 PULLEY ASSY.

25 1679723 1 SHAFT, Jack

26 1700313 i SHAFT ASSY, Jack

27 1679727 i PULLEY

28 1918447 2 COTTER FIN

29 1700258 1 SPACER

30 1700051 1 STOP, Belt

31 1923803 1 BOLT, Hex Hd., 3/8-16 Une, x 3

32 1921574 1 BOLT, Hex Hd., 3/8-16 Une. x 1-1/2

33 1817356 4 LOCKWASHER, 515

34 1917372 ] NUT, Hex, 5f16-13

35 1023683 4 BCREW, Hex, Washer Hd., Taptite, 3/8-16 x 3/4

17

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Drive & Cluteh Group

A-"" 1560

Eatly Model
Idler Bracke!

Mounts o
underslda

MOTE: Use standard hardware

targue spec, chart unless
otherwisa ngted.

18

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691277

Drive & Citieh Groug
Ref, Part
No. No. Gty. Dascription
1 1679729 1 PULLEY, Driven
b 905123 1 KEY, #9, 3116 x 3/4
3 1930544 2 SETSCHREW, 51618 x 142
4 1701387 1 BRACKET & HUB ASSY.
5 1931348 ] CARRIAGE BOLT, 3/8 x2/4
& 1916950 & NUT, 38-16
7 1922755 8 WASHER, 3/8x 1 x 1/8
L] 1656054 2 GUIDE, Balt
9 1679857 t BRACKET ASSY., Idler
10 174561 2 PULLEY, Idlar
1" 1921871 3 CAPSCREW, 3/B-16 x 1-3/4
12 1960033 1 PIM, Gulck, Hairpin
13 1666224 ] SPACER
14 1665434 ] PULLEY (Flat-side)
15 19181986 1 PIM
16 1679744 1 HOD, Clutch
17 108662 1 GUIDE, Reod
18 1823362 1 WUT, 5M1E-18
18 8181022 1 COLLAR SET
20 1528804 1 SETSCREW, 1/4-20 x 28
21 183103 1 SPRING
22 1673667 1 BELT, "V Hear
23 1817642 4 WASHER, 5A18
24 1700011 1 ERACKET, ldler {Early Models)
1703726 1 ERACKET, ldler {Later Models)
25 23369 2 CAPSCREW, Hex, 3/8-18 x 3/4
{Later models only)
26 1701 368 1 FIN, Clevis
19

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Pulfey Guard Groug

A- U ES60

NMOTE: Use standard hardware
torque spec. chart unless
olherwise rnoted.

20

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691277

Pulley Guard Group

Rel. Part

Mg, Na. Oty. Deoscription
1 1679725 1 GLARD, Fuilsy, R.H.
2 118335 4 SPACER
3 19176542 4 WASHER, Flat, /8 x 7/8 % 14
4 1656284 2 SPACER
5 1665434 2 PLULLER ASSY.
B 1679726 1 GUARD, Pullay, LK.
7 1931355 2 BOLT. 58 x 15 x2-1/4
8 1923325 a BOLT, Hex Hd., 5M6-18 x 7/8, Gr.5
9 1679722 1 BRACKET, Guard

10 1818146 1 PN

11 1831348 2 CARRIAGE BOLT, 2/8 x 3/4

12 1679224 1 CLEVIS, Mast

13 19192862 2 WNUT, Hex, .Jam, 1/2-20

14 1679221 1 ARM, Mast Assy,

15 1916350 3 MUT, Hex, 3/6-16

16 1916965 1 LOCKWASHER, 318

17 1922755 1 WASHER, 3/8x1x1/8

18 1579226 i PIN

19 1960033 i PIM, Quick

20 1930651 2 WUT, Hex, 3/8-16

21 1917372 2 HUT, Hex, 5M16-18

72 1676721 1 PiM, Guard Bracket

Downloaded from www.Manualslib.com manuals search engine

21


http://www.manualslib.com/

Case Group

1 Adjust raller chain drive fm T 1EBE
2 Lo romove slack al cenlar
of chain span.

Targque ta
TE I Ibs.

ASSEMELY INSTRHLUCTIONS
. Holes for mounting bearings on L.H.
and R.H. case must be in line. Drive
: shaM Mo, 29 and Ling shall No. 2§ must
19 be parallel to each other and parpen-

digular with case. Sprockets musl be in
lirue.

NOTE: Usc standard hardware
torque spec. chart vnless
otherwise ngted,

22

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691277

Case Group
Rafl. Part
Ho. MNo. Gity. Dascription
1 1817372 16 MUT, Hex, Full, 5/16-18
2 197356 16 LOCKWASHER, 5/16
3 1916622 T MUT, Hex, Full 1/4-20
4 1700726 1 COVER, Guard
5 170053 1 CHAIN
& 1925205 10 CAPSCREW, Hex Hd., 5/16-18 % 5/8
7 1679289 1 CASE ASSY., Half, LH.
8 1655514 4 BEARIMNG
9 1856089 2 BEARING
10 1976964 4 WASHER, Lock, 1/4
1 157484 2 WASHER, Special
12 1930651 1 MUT, Hex Hd., Full, Lock, 3/8-18
13 105386 2 SFACER
14 1922134 1 NUT, Hex Hd,, Full, Leck, 1/2-13
15 172278 4 FLANGE, Bearing
18 173934 2 BEARING
17 1678770 1 FRAME & HITCH ASSY.
18 155037 2 PIN
19 1960033 2 CLIP, Hairpin
20 1700723 1 GLUARD, Belt
21 1701320 1 HINGE
22 1673450 5] RIVET, Pop
23 918118 1 NUT, "L)° Type
24 1835023 i SCREW, Wing
25 1931335 ] CARRIAGE BOLT, 51618 x 3/4
26 170030 1 SHAFT ASSY,, Tine
27 17T7? 1 ROLLER
28 1703639 1 SFACER
28 1655837 1 SHAFT ASEY,, Drive
30 1921958 3 CAFPSCHEW, Hex Hd., 1/4-20 % 142
31 19371317 4 CARRIAGE BOLT, 1/4-20 x 34
32 170022 1 GASKET, Case
33 170026 1 SPACER, Case
34 1679288 1 CASE ASSY., Half A.H.
a5 1926158 1 CAPSCREW, Hex Hd., 1/2-13 x5
36 1922120 1 CAPSCHREW, Hex Hd., 3/8-16 x 2-1/4
ar 880154 4 WASHER
38 SE0188 2 WASHER
23

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Dump Cart Group

A-"45

NOTE: Use standard hardwars
lorque spec. chart unless
otftarwisa noted,

24

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1600238

Dump Cart Group

Ref. Part
Mo, Ho, Gy, Deacription

1 102005 1 FLATE, Box Guida

2 102024 1 FIVOT ASEY., Bax

3 102027 1 AXLE ASSY,

4 102035 i FRAME ASSY.

5 102037 1 TONGUE ASSY.

B 102040 1 PLATE, Box Catch

Fi 102051 1 CLEVIS AZSY.

] 102075 1 SPRING, Torslon

2 170320 2 WHEEL & TIRE ASSY.

{Incl. Ref. Nos.10,11,12,13)
10 102952 2 TIRE
i1 153035 2 TUBE, 4. x 8
i2 156316 4 BEARING
13 170319 2 WHEEL
14 351076 2 BUSHING
15 102004 2 FIN, Pivat
16 105249 1 FIN
17 821210 2 CARPSCREW, Hex, 3f8-16 x 1
18 916959 6 NUT, Hex, Fult, 3/8-15
19 016965 G LOCKWASHER, /8
b=l 917378 3 WASHER, /8
1 821978 2 CAPSCREW, 5AB8-18x 2
oot a20415 a CAPSCHREW, Hex, 3/8-16 x 1-1/4
2 18196 3 PN, Curick
24 918433 2 WASHER, Piain, 3/4
25 918459 2 PIN, Cottar, 3f18 x 1-1/2
o6 8221530 2 CAPSCREW, Hex, 3/8-16x 2-14
27 823362 a HUT, Hesx, Full, 5f16-18
28 830651 1 MUT, Hee, Canterlock, 3/8-16
et 8305036 1 CAFECREW, Hex, 3/8-16 x 2-3/4
a0 1668478 1 TRAILER & END GATE AS55Y,
3 1668462 1 GATE EMND
25

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Cart Cover & Side Extension Group

A-ttTR

MOTE: Use standard hardware
torgua spes, chart unless
e 28 othorwise noted.

’

e
r
]
[
M -
[
[
i
-

26

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1690401

Cart Caver & Side Extension Group

Ra=f. Part
Na. Mo, Oty. Description
1 1928866 1 SCREW, Ad. Hd., 1/4-20x 3
2 1915964 1 LOCKWASHER, 1/4
3 18165822 1 HUT, Hex, 1/4-20
4 123067 1 CLAMP, Hose
5 1665782 1 COMNMECTOR, Hose, &7
G 1921959 4 CAPSCREW, Hex Hd., 1/4-20 % 5/8
7 1665781 1 DEFLECTOR
3 1923356 4 LOCKMUT, Hex, 1/4-20
9 1665780 1 CONNECTOR, Metal, 6*
10 1917377 4 WASHER
11 1918452 2 WINGNUT, 1/4-20
12 1865778 2 ROD, 27"
13 1885778 1 BONMNET
14 1665777 1 PANEL, Front
15 1665776 1 PANEL, Rear
16 1665775 2 PANEL, Side
27

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Vacuum Coflecltar Housing & Ergine Group

1
Torque to
11-17 1L |bs.
N\ /73

o
Coenter muffler shield

on mulfier.

A-TT101

Early Models

Torgue 1o
11-17 [ Lhe.

Posilion charmfar
toweard cngine.

22

Fosition mufiler with
louverad ppenings pointing
teward tha rear,

SeE page 32
for decals.

Form in "LM" shape and
attach to both balls of
mdLnl.

4, 15

MOTE: Use standard hardware
tarque spec. chart unlass
otherswise notad.

28

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1690225

Vacuum Caolfsctor Housing & Engine Group

Raf, Part
No. Na. Qty. Dascription
1 *02TeIY 1 CAPSCREW, Hex Hd., 5/16-24 x 172
|17ase 16 LOCKWASHER, 5/16
{Qty. 17 used before s/n 2890)
3 933468 1 WASHER
4 1928721 2 SETSCHREW, 51618 x 1/2
*5 1 FAM ASSY.
2] 1921882 4 CAPSCREW, Hex Hd., 5/168-24 x 1-1/4
¥ 157081 4 SPACER
8 1672133 1 SHIELD ASSY., Muffler
a 1927557 12 LOCKNUT, Hex, Flange, 5H6-18
10 1667505 i MUFFLER
11 1 ENGINE, Briggs & Stratton, 4 HP
12 1657456 4 BAR ASSY.
13 1702472 1 HOUSING
14 1917372 12 MUT, Hex, Full, 5/16-18
15 1G57A60 1 STRAP, Ground
16 159085 4 CONNECTOR
17 1656968 1 FRAME ASSY.
12 1921221 4 CAFSCREW, Hex Hd., S¢16-18x 1-1/2
14 123005 i PLATE, Engine
20 1932850 1 LOCKMNUT,1/2
21 1856372 1 PLATE, Housing Support
22 *1654907 1 SPACER
23 *505850 1 KEY, 3G w3116 % 1
24 671658 T FAN ASSY., 3M6 x 3116 x 1-7/8
{Ingl. Ref. Nos. 4 & 25)
25 ™&72129 1 KEY

*Used on models with serial o, 2880 and before. {See “Early
Modals" drawing on page 28. If replacement fan Ig raquired,
see Hef. No. 24 to update to new deslgn.

= Ugod o modals with serial no. 2831 and later.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Vacuum Goffector Mise. Group

MOTE: Llse standard hardware
orque spec. chart unless
otherwise noted.

30

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1690228

Vacuum Coffector Mise. Groug

Ref. Pant
No. Mo. Oty. Descriptlon
1 1GE93E67 1 HOSE ASSY., Outlet, 6" Dia.
2 176012 1 CLIP, Fin, Safety
a 1916622 2 NUT, Hex, 1/3-20
4 1816964 2 LOCKMWASHER, Spring, 1/
& 123067 1 CLAMP, Hose, 6"
B 1928866 2 SCREW, Rd, Hd,, 1/4-20 x 3
7 123065 1 CLAMF, Hose, 7"
8 1657189 1 HOSE ARSY,, Inlet, 7" Dia,
9 158227 2 SPACER
10 1917378 2 WASHER, Plaln, 28
11 1920415 2 CAPSCREW, Hex Hd., 5/8-18 x 1-1/4
12 ] PLATE, I.D.
13 1657137 1 DECAL, Throte
14 1657145 1 DECAL, Warning
i5 18567931 1 DECAL, Muifler
31

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Engine Driven Vacuum Coltector {Single Whaet! Model}

AT

33 (Optienal)

32

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No, 1690563

Engine Driven Vacuum Collecior (Single Whes! Model]

Ref, Fart
No Na. Qity. Descrlgticn
1 524919 4 CLAMP, Hose
2 1667641 1 HOSE, Flexible
3 1667317 2 BOLT, Wing, 5M16-18x2
4 1923300 4 LOCHKWASHER, Int. Tooth, 5/16
5 1921515 4 CAPSCREW, Hox Hd. 5{16-24 x 34
L] 1916351 2 MUT, Hex, Full, 1/2-13
ri 1903559 2 LOCKWASHER, Int. Taoth, 1/2
8 16E5S66S i BLADES, Blower (Palr)
2 1920328 2 CAPSCREW, Hex Hd. 1/2-13 x i-1/2
10 1667639 1 HOUSING, Blowsr
11 1921210 3 LOCKWASHER, 38
12 1917378 7 WASHER, Plaln, 3/8
13 1916950 7 NUT, Hex, Full, 3/6-15
14 16687631 1 HITCH ASSY.
15 1667648 1 HOSE, Lower
15 16687647 1 CONE, 7
17 1667637 1 ANGLE, Rsinforcing
18 1521972 4 CAPECREW, Hax Hd., 3/8-16 x 2-1/2
19 166R4205 1 CLAMP, Maunt
20 1678563 2 PUSH NUT
21 1705342 i WHEEL, Caster
22 1705341 1 MALE, Caster
23 1678014 1 TRAY & SUPPORT ASS3Y.
24 1927221 4 CAPSCAREW, Hex Hd, 5/16-18 x 1-1/2
25 1977356 4 LOCKWASHER, 516
26 1917372 4 MUT, Hex, Full, 5116-18
27 1667636 1 ENGINE MOUNT & UPRIGHT
28 1667644 1 TOP, Canvas Bag
29 1667643 1 BAG, Canvas
30 1667638 i RING, Bag Support
N 1705343 1 FORK ASSY., Caster
az 1 EMGINE, 4 H.P., Briggs & Stratton
a3 1885595 1 LINERS, Plastic Bag (Pkg. of 18}
34 1 DECAL, Warning [Nat zervicad)
*33 123404 1 MUFFLER

*Red.. No. 35 only vsed on models with serizl numbers

from 1101-1121 Model 100212 enging,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Engine Driven Vacuvem Coflectar {Two Whee! Model)

Ay

34

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfa. No. 1690563

Engine Driven Vacuum Cofllsclar (Two Whael Model)

2

Descriptlon

Ref. Part
Ne. Me.
1 a1e1s
2 16676
3 1667317
4 1923300
5 1921515
[+ 1916851
i 19085858
8 1655685
a 1920328
10 16687539
11 1921210
12 1917378
13 1916950
14 1667531
15 1BETE46
16 1BB754T
17 16BT33T
18 19218972
13 1668405
20 1678563
21 1667533
22 1667534
23 1678014
24 1921221
25 1917356
26 1917372
a7 1678015
28 1667544
29 1667543
20 1867538
31 1709343
32
a3 16855895
24

Downloaded from www.Manualslib.com manuals search engine

N Y N T 1 T = S - M S Ry R O TR . T s [ - - 1, T

CLAMP, Hose

HOSE, Flexible

BOLT, Wing, 51618 x 2
LOCEWASHER, Int., 516
CAPSCREW, Hex Hd., 5/116-24 x 3/4
MUT, Hex, Full, 1/2-13
LOCKWASHER, [nt., 1/2

BLADES, Blower {Pair)
CAPSCREW, Hex Hd,, 1/2-113x1-1/2
HOUSING, Blowar

CAPSCREW, Hex Hd., 3/816 x 1
LOCKWASHER, 3/8

MNUT, Hex, Full 3/8-16

HITCH ASSY.

HOSE, Lower

CONE, 7

ANGLE, Reinforcing

CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
CLAMP, Mount

PUSH NUT

WHEEL, Caster

AXLE, Caster

TRAY & SUPPORT ASS5Y.
CAPSCHEW, Hex Hd,, SHG-18 % 1-1f2
LOCKWASHER, 518

MUT, Hex, Full, 514518

EMNGINE MOUNT & UPRIGHT

TCP, Canvas Bag

BAG, Canvas

RING, Bag Support

FORK ASSY., Caster

ENGINE, 4 H.P., Briggs & Stratton
LINERS, Plastic Bag (pkg of 18)
DECAL, Warning {Nat Serviced)


http://www.manualslib.com/

42" & 48" Vacuurn Collector Adaptor

f-tT11g

NOTE: Usc standard hardware
torque speg, chart unless
ptherwisg noled.

367" Vacuum Coflecior Adaptor

f-"113

MNOTE: Use standard hardware
trrgue spec. charl unlass
olhorwise nated.

36

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1690227

42" & 48" Vacuum Coffsclor Adaptor

Fel. Part
No. No. Gty. Pascripiion
1 1657007 1 ADAPTOR, 42° & 43" Mowsrs
2 1917365 1 LOCKWASHER. Spring, 5/16
3 1917372 1 WUT, Hex, 5/i6-18
) 1817842 2 WASHER, Plain, 516
5 1820564 1 BOLT, Cardage, SAG6-18x1-1/4
L 1931942 2 PUSHNUT, 3/8
7 1924356 2 WASHER
Mfg. No. 1690228
36" Vacutim Collectar Adaptor
Real. Part
Ho. No. ny. Description
1 165788 1 ADAPTOH, 26" Mower
2 1917366 1 LOGKWASHER, Spring, 516
a 1923325 1 CAPSHCREW, Hex, 5/16-18 x 78
4 230653 1 MNUT, Retainer, 5/16-18
& 1931242 2 PUSHMNUT, /8
Lo 1924356 3 WASHER
a7

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Roving Nozzle Group

4G

MOTE: Use standard hardware
lorque spec, chart unless
othorwise noled.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1690031

Roving Nozzle Group

Raf. Part

Ho Ho. Oty Description
i 12320685 1 CLAMF, Hose
2 123111 1 FLAMGE, Hose
3 120157 1 HOSE ASSY.
4 123128 2 CLAMPF, Hose
LY 123126 i HANDLE, Hose
G 1916622 1 NUT, Hex, 1/4-20
7 1916954 1 LOCKWASHER, Spring, 14
8 1917356 2 LOCKWASHER, Spring, 5116
g 1921332 2 CAPSCREW, Hex Hd., 51618 %374

10 1918468 2 NUT, Wing, 516-18

11 978866 1 SCREW, Ad. Hd., 1/4-20 2 3

12 * 684122 1 STOP, Belt

13 1658583 1 DECAL, Warning

*Mot wsed In all applications

39

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Turbo Blower System (42" & 48* Mowers)

"r21ve

15. 18

/ Mlg. holes \\é
S mower. g

[ -
: 122
: o Inside [ .-;-\
- 25" mower deck.
| {F 45 Exizting
I ’? Mtg. noles | hardware.
L 41 Apply for 4% |
3 anti-setzo 4|] A" 2:{ MaWs! |
compound. = Azzemble pulley
39 : flush with end
g‘ggs of fan ghalt.
B3 |
29
Existing
hardwara.

Usa as
requirad.

Belt stop to e 90°
o side of tdler arm

NOTE: Use standard hardwate (Ref. No. 38).
torgue spec. chart unless Hand tighten only.
olharwise noted.

40

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691280, 1691810

Turbo Blower System (42* & 48" Mowers)

Rel. Part
Hao. Ho. City. Descripticn
1 1676846 1 ETRAP, Reinforcemeant, Blower Housing
2 1921959 7 CAPSCREW, Hex Hd., 1/4-20 x 5/8
a3 1927557 4 NUT, Flangs Lack, SM1618
4 1667341 2 BEARING, Retainsr
5 1705597 ? BEARING
) 433988 4 PLUSHNUT, &f16
7 1700231 1 FAMN HOLISING & HINGE ASSY.
{nc. Ref. MNos. 32, 53 & 54)
8 1678994 1 BAFFLE, Fan Houslng
o 1930641 B NUT, Hex, Nylon Lock, 1/4-20
10 1678601 1 FAN ASSY,
11 oigziz 1 KEY, Woodriff #61, 316 x 5/8
12 1821971 2 CAPSCREW, Hex, 3/3-16x 1-3f4
13 1678705 1 PLATE ASSY.
14 12817372 1 NUT, Hex, Full 5{118-18
15 1917356 2 LOCKWASHER, 5/15
16 19193 3 WASHER, Plain
v 1679105 L STOP, Belt
18 19286488 a2 HUT, Hax Jam Lock, 516-18
19 1927429 5 SCREW, Taptite, 1/4-20 x 5/8
20 1950151 2 WASHER, 1f4
21 1675339 a SPACER
) 1676676 1 ERACHET, Arbar
23 187TBB24 1 STOF, Beh
24 1924940 Fi WASHER, Plain, 13/32
25 1920787 1 CAPSCREW, Hex, 5M8-18x 1/2
26 1960104 1 CAPSCREW, Hex, 5/16-18 x 3/4
27 1702885 1 PULLEY, Drivan
2B 19283691 1 SETSCREW, Sq, Hd,, 5116-15 x 58
28 1927120 1 CAPSCHREW, Hex, 7A6-14 x 2-1/4
30 1678609 1 PULLEY ASSY.
Y | 1933659 2 CAPSCREW, Hex, SAG6-1Bx1-1/2
32 1700259 1 DECAL, Danger, Blower
33 1678648 1 BAFFLE, Discharye
34 1816950 1 HUT, Hex, Full, 3/8-16

Reaf. Nos, 35-70 found on pages 42 & 43.

a1

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Turbo Blower Systern (42" & 48" Mowers)

i

e o — A R _. ) b
v - b , ML
~ W ! .-
3 - -
=3 - - :
A ) ik
! : Inskcls - ;
| mpnEr e, 4 .- |
I T
| 2 45 o A hb Mig. hales | hardware.

Existing
- ,-"5" r N
.- 3 47 Apply e ,E: 2 1 E;"’ 26 Lc:u:.-zr l[
anti-seize =
cnmpnund.ﬂ}%}f’ Assemble pulfey

llush with end
ol fan shafl.
|

39

Lise as

Belt stop to he 20¢
to side of tdler arm

MNOTE: Use standard hardware (Ret. Mo 38). _
targue spec. chart unlass Hand tighlen cnly.
otherwise noted.

42

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 2651260, 1681810

Turbo Blower Sysidem (42" & 458" Mowers)

Ref. Part

Ho. Ne. Gty. Descripticn

35 1916965 1 LOCKWASHER, 3/8

a6 1701085 1 STOF, Belt

a7 1708029 1 PULLEY, Idler

as 1573554 1 SPRING, Tension

38 1700861 1 IDLER ARM ABSY.

40 166GE114 ] SPACER

44 1700415 ] BELT, Turbo

42 1930845 1 NLUIT, Hex, Flange Lock, 3/8-16
43 1331333 2 CARRIAGE BOLT, 516-18 x 3f4
4 1678811 1 PLATE, Flange, Blawer Housing
45 1960273 1 CARRIAGE BOLT, SHE-18 x 2-1/4
45 18930642 1 MUT, Flange Leock, 1/4-20

47 1679164 1 CUP

48 1679163 1 MUT ASSY., Wing

48 1823362 a NUT, Hex, Full, Lock, 5/16-18

st 1672688 1 5T HOOK

51 1521219 1 WASHER, Plairt, 9f32

52 1821541 1 CAPSCREW, Hex Hd., 1/4-20 x 1-1/4
83 1670207 1 HINGE

54 1673450 5] RIVET, Pop

5E 19501 14 2 WASHER (A5 Required)

56 1919325 1 WASHER, 11432

57 1704950 1 COVER ASEY., Pulley
58 1872165 1 MOLDING
*59 1930627 1 NUT, Hex, Full Lock, #10-32
B0 1679204 1 "E" HOOK

*E1 1679205 1 STRAP

*52 1560098 i WASHER, Special

*53 1930531 1 SCREW, Truss, #10-32 x 142
*5q 1920283 3 WASHER, Special

&5 10960272 1 CAPSCREW, Hex, 5/11618 x 5-1/2
*56 1670085 1 SPACER

*&7 1918381 1 WASHER, 5/ 6

&8 1817356 1 LOCKWASHER, 516

58 1917372 1 NUT, Hex, Full, 5/16-18

70 1923362 1 MUT, Hex, Full, Lock, 5/16-18

*Used on Mfg. Ne. 1691810 cnily.

Aef. Hos. 1 - 34 found on pages 40 & 41.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Turbo Coffacter Blowsr for 36" Mowers - 4000 Setles

Mote: Use slandard hardware
torqus spac. chart unless
gtharwise noted,

Downloaded from www.Manualslib.com manuals search engine

\ 74 compound, -
Opening \31\5:
pening tn a0
w
39 B
|

mower dack.

41 Apply anti-seize

=2 flush with end
tE:\EE of fan shatt.

o

'JJ:‘-

mgurls through
e righl back

A ;
E ﬂ*}:: mounting hole,


http://www.manualslib.com/

Mfg. No. 1691356

Turbo Coffector Blower for 36° Mawers - 4000 Series

g

Description

Ref. Part
Mo, No.
1 16788145
2 1927057
3 1567341
4 1705838
] 9335888
& 17002365
T 1321358
a8 220462
9 1672171
10 1831646
11 1960252
12 1916064
13 1916622
14 1578601
15 15312
i6 19218971
\Fi 1700598
18 1927423
19 1920757
20 1678024
21 1675339
22 18960151
23 1860104
24 1918326
25 1702685
25 12286971
27 17700705
28 1700594
25 1790605
a0 1931320
Y | 1924940
32 1928598
33 1930645
34 1701095
35 1708029
28 1916950
a7 1816965
1] 1678554
29 1700861
40 1566114
41 1960318
42 1679164
43 1700255
44 1675046
15 1678811
4G 1931333
47 1830641
48 1830642
49 1673163
a0 1922362
5 1821218
52 1921860

Downloaded from www.Manualslib.com manuals search engine

—_ b wh b 8 ot PR ek ek ommh mmk ommk wmd md ok mh e kL b ol S mb ok ek ok omd ok P o=k B3P 0 DN = B mh omb B ORD ek b o=k o= T e B3RS B

BELT

ML, Flange Lock, 5{/168-18
BEARING, Retainer

BEARING

FUSHNUT, 5116

HOUSNG AS5Y., (Indl. Ref. Na. 53)
SCREW, Truss Hd,, 1/4-20 x 5/8
NUT, Retainer, 1/4-20

BAFFLE

SCREW, Whizlock 1/4-20 x 1/2
CARRIAGE BOLT, 1/4-20 x 5/8
LOCKWASHER, 1/4

NUT, Hex Full, 1/4-20

FAN ASSY.

KEY, Woodruff

CAPSCREW, 3/8-16 x 1-3/4
PLATE ASSY.

SCREW, Taptita, 1/4-20 x 575
CAFPSCAEW, Hex Hd,, SHE-18x 1/2
STOPR, Belt

SPACER

WASHER, Special
CAPSCAEW, Hax Thin Hd,, 5M16-18 x 3/4
WASHER, Flaing, 11/32
PLULLEY, Drlven

SETSCREW, 5116-18x 142
PLLLEY ASSY.

STRAR

SPACER

CARRMAGE BOLT, 1/4-20 x 1-1/4
WASHER, Plain 13/32

MUT, Hex Jam Lock, 5/16-18
MNUT, Hex Flange Lock, 3/8
LEVER, Belt, Retainer

FULLEY, Idler

MUT, Hex Full, 3/8-16
LOCKWASHER, 38

SPRING, Tension

IDLER ARM ASSY,

SPACER

CAPSCREW, Hex, 51618 x 2-1/2
cupP

DECAL, Cranger

STRIP, Reinforcement

PLATE, Flange

CARRIAGE BOLT, 5/16-18 = 3/4
KUT, Hax, Lock, Nylen, 1/4-20
NUT, Hex, Flange Lack, 1/4-20
NUT ASSY.

MUT, Hax, Full, Lock, 5/16-18
WASHER, Plain, 1/4
CAPSCREW, Hex, 1/4-20x1

45


http://www.manualslib.com/

Grass Galcher - Cover, Bag & Support Graup

Glese loops [Rel. Mo, 2 & 30)
aftar installing on strap 3

Maount through top
and battam hele of
Ref. Mos. B & 13,

12

MOTE: U=a standard hardwara
torque spec. charl ynless
otherwise notad.

45

Downloaded from www.Manualslib.com manuals search engine

FA="TBET
A-"71549



http://www.manualslib.com/

Mifg. No. 1690821 (Deluxe), 1691186 (Turbo)

Grass Catcher - Cover, Bag & Support Group

Rel Part
No. MNo. Oty. DescrAption
1 1665872 1 STRAF
2 1672688 1 HOQK, Strap
3 1675293 1 COVER ASSY. {Incl. Bef. Nos. 4, 33 & 34)
4 18765823 1 DECAL, Warning
5 1672344 2 PN
& 1817372 20 NUT, Hax, 5/18-18
Fil 1817358 20 LOOWASHER, 516
8 1675707 2 TURE
2] 18931334 8 BOLT, Carrlage, 5/16-18 x 7/8
(Qty. 9 Daluxe only)
iq 1872333 2 HAMGER
11 1673602 2 HOGP, Bag
12 16723436 2 BAG, Grass
13 1672023 2 ClLAMP
14 106788 1 GLIP, Hairplh
19 1672328 1 BRACE, Lower
18 1672365 1 FIN, Fival
17 1920415 2 CAPSCREW, Hex, 3/8-16 x 1-1/4
18 1917378 2 WASHER, 2/8
19 158227 2 SPACER
20 1923325 12 CAPSCREW, Hex, 5818 x 7/B
21 1672330 1 SUFPPORT, LH.
22 1672331 1 SUPPORT, R.H.
23 1672341 1 PLATE, Support, Gover
24 1672345 2 PLATE, Hinge
25 1917642 i WASHER, 3/8 x 718
26 1572329 2 BRACE, Upper
27 106787 2 CLIP, Hairpin
28 1672325 i MOUNT, Saddle Bracket
ot 1672335 1 BRACKET, Saddle Assy.
30 1672688 1 "I HOOK
a1 1676824 1 DECAL
az 1673874 1 THIM
33 1673201 1 DOCR & HINGE
34 1672324 2 HINGE, Bracket
35 1672340 1 SCREEMN
a6 1672323 1 BRACKET, Front Cover
ar 16723822 1 BRACKET, Rear Caver
aa 210621 ! WASHER, Rivet
34 1673450 a RIVET, Pop
40 1673320 a2 RIVET, Pop
a7

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Delixe Grass Catoher - Tube & Blade Graup

Torque Lo
50-60 fi. 1bs.
{2 plages)

MOTE: se slandard hardware
tarque spes. chart unless
othenvise noted.

43

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1690821

Defuxe Grass Catchar - Tubg & Blade Groug

Ref. Part
MHo. Ho. Qiy. Descripticn
1 1669020 1 ADAPTOR
L 1 TUBE (Not Serviced Separately) (See Ref. No. 27)
3 1665752 1 ELBOW
) 82Ee2 1 HUT, Retainer, 1/4-20
5 18316458 1 SCREW, Whizlock, 1/4-20x 142
& 1916622 1 MUT, Hex, 1/4-20
7 1916964 1 LOCKWASHER, 1/4
a 1923333 1 BOLT, Camiags, 1/4-20 x 5/8
g 1657211 1 BAFFLE, Deflector Side
i 1671565 1 BLADE, A.H.
11 1671593 1 BLADE, L.H.
12 1931334 1 BOLT, Camriage,5/18-18 x 7/8
13 117377 1 WASHER, 1/4
14 15917356 1 LOCKWASHER, B/16
15 17372 1 NUT, Hex, 5f16-18
16 1924856 1 SCREW, Taptite, 516 -18 x 1/2
17 1656053 1 BAFFLE ASSY., Discharge
18 1916950 2 NUT, Hex, 3/8-16
18 1816965 2 LOCKWASHER, 3/8
20 1917378 4 WASHER, 3/8
21 1931348 3 BOLT, Carrlage, 3/8-16 x 3/4
oz 831942 3 NUT, Push-Cn
23 1675766 1 DECAL. Cleaning Instructions
24 1673757 1 SPRING, Retaining Tuka
25 1810531 2 WASHER, Rivet
26 OZE708 2 RIVET, Tubtelat
a7 1673682 1 TUBE ASSY, (Incl. Ref. Nos. 2, 23, 24, 25 & 26)

49

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Twin Bag Coffector - Tube & Support Group

n-"T1516

Assembled View

A-181 42" & 48" Turho Shown

b

I

I 16
Egnaath
rcWwar dock. { 17

MOTE: Use standard hardware
torque spec, chart unless
otherwise notad.

50

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1631186

Twin Bag Collacior - Tube & Suppart Groug

Red. Part
Ho. No. Oy, Description
1 1679888 1 ZLAMP, 67
2 1676176 1 TUBE ASSY. (Incl. Aef. Nos. 3 - 7)
a2 1679895 i HOSE, Exhaust
4 1673320 2 ANET, Pop
2] 1910531 4 WASHER, Rivet
g 1679174 1 TUBE
7 1675766 1 DECAL, Cleanitg Inst.
8 1685793 1 ELBOW, Tubs to Catcher
a 1678165 1 MOULDING
10 1678133 1 COVER ASSY., Arbor
11 1817372 1 NUT, HexFull, 51618
12 1820283 3 WASHER, Special
13 1923362 1 MUT, Hex, Centerlock, 5/16-18
14 1917356 1 LOCKWASHER, 5186
15 1678085 1 SPACER
16 1919381 i WASHER, Plain, 5{18
i7 1960272 1 CAPSCHEW, Hex, 5618 x 5-1/2
18 1830601 1 SCREW, Truss Hd.
19 1960025 1 WASHER, Special
20 1679204 1 =" HOOK
21 1679205 1 STRAP, Arbor Cover
22 1930627 1 MUT, Hex, Centerlock, #10-32
23 1916850 3 MUT, Hex, Full, 3/8-16
24 1916965 3 LOCKWASHER, 3/8
25 1669103 1 SUPPORT, Attachment
26 1920415 3 CAPSCREW, Hex, 3/8-15x 1

NOTE: Ref. Hos. % - 22 used with 42* & 43" Turbo Blower Assys. only.

Downloaded from www.Manualslib.com manuals search engine

51


http://www.manualslib.com/

Cart Collsctor - Cart Group

A-TT151T
A-T1E1TA

Brackat contigurallon
tor 4000 & 500

Brackel conliguration 13 ié Series tractars.
for 60040 Series tractors.

\ o
'
13/% 15

NOTE: Use standard hardware
tarque spec. chart unless
olherwise noted.

11
®

52

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mrg. No. 1681524, 1681525

Cartf Collector - Carf Group

Ret. Part
Na. Na. Qty. Descriptlon
1 1701825 1 BOX (Order 1691243 from wholagoods.)
o 177649 2 WASHER, Spring. 5f16
2 1921877 1 CAPSCREW, Hex Hd., 5/18-18 x 1-1/4
4 1915249 2 BOLT, Slotted Truss Hd., 5M16-18 x 3f3
5 1676891 i “UT BRACKET
5 19173568 4 LOCKWASHER, SH16
i 17372 4 NUT, Hex, 5/16-18
g 1921176 2 CAPSCREW, Hex Hd., 1/2-13 x1-1/4
9 1922134 2 NLIT, Hex Lock, 1/2-13
10 1676592 1 WHEEL, Sewivel
n 1930651 3 NLUT, Hex Lock 3/8-165
12 1676505 1 BRACKET, Hitch
13 1821210 7 CAFSCREW, Mex, 3/B-16 x 1
14 1821865 1 CAFSCREW, Hax, 3/8-16 x 3/4
{6000 Series Tractors Only)
15 1930651 L] HUT, Hex Full Lock, 3/8-16
16 1700346 1 DECAL, Waming (6000 Series Only}
17 1997378 4 FLATWASHER, 3/8 5.A.E.
18 1676889 1 FRAME
19 102004 2 P, Clevis, 1/2x1-1/4
20 176012 2 COTTER, Hairpln
-3 1930651 4 MUT, Hex Lock, 3/8-18
a2 1917642 2 FLATWASHER, 516
23 1700785 1 HAMDLE, Latch
24 1920181 1 NUT, Hex, Jam, 5{16-18

Downloaded from www.Manualslib.com manuals search engine

63


http://www.manualslib.com/

Cart Callsctar - Caver Group

a-""1550

by My
wm»mﬁ o i e
PG G i 0 ot

NOTE: Usa standard nardware
torque spec. chart unfess
otherwise noted,

54

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1891524 & 1681525

Cart Coffector - Cover Group

Raf. Part
No. No. Oty Degerption
1 1702003 1 COVER
2 1700264 i TUBE, Support
3 1700267 2 SPACER, Plastic
4 1921677 4 CAPSCREW, SMe18x1-1/2
g 1917642 4 WASHER, A6
G 1822368 4 NUT, Lock, 5/16-18
7 176012 2 COTTER, Hairpin
8 1700268 1 STRAP, Rubher
a 1700268 i ROD, Frams
10 1700265 1 ROD, Support
55

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Cant Collector - Tube & Blade Group

A-HEFT
A-"1551

7)

¥ SR
=
2.
/4

——— e

[ -

Torquea to
S0-60 /. Ibs.
[2 places),

WOTE: Use standard hardwars

torque spac charl unless
otherwise noted. @g 13

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691524

Cart Colfscior - Tube & Blade Group

o
=

Pescription

Raf, Part
No, Ha,
1 1E69029
2 1878881
3 1665793
4 20462
5 1821646
& 1818622
7 1218964
-] 1960252
9 1672171
1Q 1671565
11 1671553
12 1931334
13 1917377
14 1917356
i5 1917372
16 1924856
17 1658063
18 1916850
19 1915265
20 1778
21 1931348
22 931942
23 1675765
2
25 925706
25 1673757
a7 510531
25 1676223
29 1672668
30 1673874
a1 1931338
32 1672335
33 1672680
34 1917642
35 1865872

Downloaded from www.Manualslib.com manuals search engine

o e m W s e ot W — = 60 D P R B o 8 L8 n ed e e b omd omdh ek omb ek b

ADAPTOR

TUBE ASSY,

ELBOW

NUT, Retainer, 1/4-20
SCREW, Whizlock, 1/4-20 x 1/2
NUT, Hax, 1-4-20
LOCKWASHER, /4
CARRIAGE BOLT, 1/4-20 % 5/8
BAFFLE, Deflactar Side
BLADE, A.H.

BLADE, LH.

CARRIAGE BOLT, SME-18x7/5
WASHER, 1/4

LOCKWASHER, 515

NUT, Hex, 5/18-18

SCREW, Taptite, 5M16-18 x 1/2
BAFFLE ASSY., Dischargs
MUT, Hex, 3/8-16
LOCKWASHER, 3/8
WASHER, 3/8

CARRIAGE POLT, 3/8-i6x 354
MNUT, Push On

DECAL, (Cleaning [nstructions)
TUEBE (Se= Ref. No. 2)

RVET

SPRING, Tube, Retaining
WASHER, Rivet

DECAL, YWaming, Cowver
HOOK, Slrap

TRIM

BOLT, Hd. Hd., 5/16-18x 1-3/4
BRACKET, Saddle

*S" HOOK

WASHER, 5156

STRAP, Rubber

57


http://www.manualslib.com/

Cart Collector - Tube & Support Group

A-""15816
A-*"1651

/7

—

R Gy

&,
e

=X ]
[ ]
—
[T=]

el e nm Tara

C

NOTE; Uze slandard hardwara
torqua spac. chart unloss
otherwise noted.

58

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1891525

Carf Collector - Tuba & Support Group

Ref. Part
Ho. No. Gy, Pascription

1 1679096 1 CLAMP, &"

2 1679177 1 TUBE ASZY., 28"

{Inel, Ref. Nas. 3 - 7}

3 1679505 1 HOSE, Exhaust

4 1679175 1 TUBE

5 1673320 4 AIVET, Pop

& 910531 d4 WASHER, Rivet

¥ 1675766 1 LECAL, Cleaning Instructions

] 1685753 1 ELBOW, Tube to Catcher

a 1872888 1 HCOOK, Strap
10 1665872 1 STRAP, Aubbar
11 16736874 1 TRIM
12 1831328 2 CARRIAGE BOLT, 5/16-18 % 1-3/4
13 1672335 1 BRACKET, Saddle
14 1672685 1 "SFHOOK
15 1679155 1 MOULDING
16 1679133 1 COVER ASSY,, Aroor
17 1923362 1 MNUT, Hex, Contardock, 5/16-18
13 1920283 3 WASHER, 5/16
19 1817372 3 MUT, Hex, Full, 5/16-18
20 1817356 3 LOCKWASHER, 5/16
21 1678085 1 SPACER
22 1818381 1 WASHER, Plain, 516
23 1260272 1 CAFPSCREW, Hex Hd,, 5/16-18 x 5-1/2
24 1830531 1 SCREW, Truss Hd_, #10-32 x 1/2
25 1860086 1 WASHER, Plain
26 16732050 1 STRAP, Arbor Cover
a7 1679204 1 ‘ST HOOK
28 1930827 1 MUT, Hex, Centarlock, #10-32
29 1676823 1 DECAL, Warning, Cover
20 189218365 1 CAPSCREW, Hex Hd,, 3/8-16 % 354
3 1920851 1 NUT. Hex, Full Lock, 3/8-16
a2 1700346 1 DECAL, Waming
Ja 1917642 2 WASHER, Plain, 51 &

Nets: Ref. Hos. 15 - 29 and Ref. No. 32 ussed wilh
42" & 48" Turbo Blowers only.

L3

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Quad Bagger Dumyp Cart Group

A-tT0S

NOTE: Use standard hardware
torque spec. chart unless
giharwise noted,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 16591888

Quad Bagger Dump Cart Group

2

Dagcription

Refl. Part
No. MHa.
1 1703337
2 1823114
3 1821858
4 1703328
5 1922134
) 1703334
7 1921210
8 1703336
G 1676502
10 1917378
11 1930651
12 102004
13 176012
14 1916622
15 1916964
16 1700765
17 1921977
13 1917642
19 1700766
20 1700765
bl | 1817372
2z 820161
23 1703335
24 1703370

Downloaded from www.Manualslib.com manuals search engine

- ok omh owh owh BRI A ot BRSO DO RS 00— PO B RS o=t

TAILGATE
CAPSCHREW, 1/2-13 %1
CAPSCHEW, Hex, 1/4-20 % 1/2
BOX

NUT, Hex, Lock, 1/2-13
BRACKET, Flvat, L H.
CAPSCHEW, Hax
FAAME

WHEEL, Swival
WASHER, 3/8

MUT, Hex, Lack, 3/8-16
P, Clevis, 172 % 1-1/2
PIN, Safety
MNLUT, Hex, 1/4-24
LOCKWASHER, 14
HAMNDLE, Lik
CAPSCHEW, 51618 x 1-1/4
WASHER, 515
WASHER, Spring, 516
HAMDOLE, Latch

NUT. Hex, Full, 5/16-18
NUT, Hex, Jam, 516-18
BRACKET, Pivot, R.H.
DECAL, Mex. Capacity

&1


http://www.manualslib.com/

CQuad Bagger Cart Hitch Group

Rear Tractor
Frame
_,-'-"'"‘

—

o

| T @Q 4
Use existing C::é
hardwar.

A-TT AT

.:-""-FFFF
o
: -
Iy R -
.F_-‘_';:i"
Hitch Installalionz
for 4000 Serlas
-‘_v.:;:ﬁ’
Hilch Instalfaligns [1,,
for 5000 Series ="

Downloaded from www.Manualslib.com manuals search engine

62

[-'I‘r-—'rm,,h_ %
] L

i oy
Hitch [oslallalions

lor 6000 Sorlas



http://www.manualslib.com/

Mfg, No, 1691688

Quzet Bagger Cart Hitch Group

Ref Part
No. Na. Gty. Description
1 1703160 2 FLATE, Hitch, Side
2 1703018 1 SUFFORT ASEY., Hilch
3 1930651 4 NUT, Hex, Lock, 3/8-15
d 1703211 1 BPACER
5 1703198 1 PIVOT HITCH ASSY.
(5] o60154 el FLATWASHER, 1/2
i 18921176 1 CAPSCREW, 1/2-13 x1-1/4
g 189218965 4 CAFSCREW, 31316 x 3/
2] AL 1 PN, Safety
10 1920415 2 CAPSCHEW, 3/8-16 x 1-1/4
11 117378 2 FLATWASHER, 3/8
12 158227 2 SPACER
13 1920644 1 MNUT, Flange Lock;, 1/2-13

Downloaded from www.Manualslib.com manuals search engine

63


http://www.manualslib.com/

CQurad Bagger - Tube & Fullsy Cover Assy.

- 150

MNOTE: Uaa standard hacdwara
torque spec. char unless
otherwise noled.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691698

Cuiad Bagger - Tube & Pulfey Cover Assy.

g

Description

Ref. Part
MNo. Ma.
1 1GG8793
2 1679165
3 1675133
L) 1823362
5 1820283
B 1817372
7 1917356
e 1679085
a 1914281
10 1880872
11 1630521
12 19500096
13 1679205
14 1678204
15 1830827
11 16579886
7 1701865
i 1610895
ig 210831
20 1673320
24 1701884
22 1675766

N I (I [ [ e - T e ey

ELBOYWY

MOULDING

COVER ASSY.

LOCKNUT, Hex, Full, 516-18
WASHER, Special

NUT, Hexg, Full, 51 E-18
LOCKWASHER, 5/ 6

SPACER

WASHER, Plain, 5116
CAPSCREW, Hex, 5/16-18 x 5-1/2
SCREW, Truss Hd.. #10-32x 1/2
WASHER, Special

STRAP

“5" HOOK

NUT, Hex, Full Lack, #10-32
CLAME, 6" L.D.

TUBE ASSY., (Incl. Ref. Nas. 18 - 22)
HOSE, 8" 1.D.

WASHER, Rivet

RIVET, Pop

TUBE

DECAL, Claaning [nstructions

NOTE: Ref. Nos. 2-15 used on 41" & 48" Turbo Blower Assys. only.

Downloaded from www.Manualslib.com manuals search engine

65


http://www.manualslib.com/

Quad Bagger - Cover & Support Group

M-mt 1ol

MOTE: [nsort
rod [RPeof. Mo, 1)
through
placet in
Reaf, Na. 2,

MOTE: Use slandard hardware
torgue spec. chart unloss
erherwise nated.

66

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691662

Quad Bagger - Cover & Support Group

Ref. Part
Mg Hg. Qty. Dascription
1 1702829 1 GLAMP, Eibolw
2 1702243 1 HOGD
3 1673874 1 TRIM
4 1980252 4 CARRIAGE BOLT, 1/4-20 % 5/8
5 1916984 4 LOCKWASHER, Spring, 1/4
- 1916822 4 WUT, Hex, 1/4-20
v 1702827 1 BRACKET, Saddle
8 1923362 2 LOCKMNUT, Hex, Full, 5116-18
2] 1702828 2 CHANMNEL, Support
10 1702186 4 BASKET, Grass
67

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Efgetric Uit Kit

A-TTIGTE

Maount lg ground
screw undar lower dash.

- &
Mount to top capscrow Lo
on lifl levar support bracket. b
¥ . %
/ ?
10— Connact to while
ignition wire.
11~
Ta aciualar
wira.

\ Used for rear

attachments only,

Replaces RH side
hut assy. {long
zhaft to ingidel.

WOTE: Usze standacd hardwara
torque spec. chart unless
alhenvize notad.

6B

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1681531

Efeciric Lift Kit
Fef. Part
No. Ha., oty. Bescription
1 1702082 1 HARNESS ASSY., Electric Lift
2 171683 1 SWITCH, Eleatric
3 171680 1 WIRE, Switch to Ground
4 16687754 1 POWER LIFT ASSY.
{(See pages 85 & &7 for parts breakdown.)
L] 1921333 2 CAPSCHEW, Hex Hd., 511618 x1
G 1917356 4 LOCKWASHER, 516
7 1805751 1 CONNEGTORS, Self-Stripping
a 1702075 1 WIRE, Switch to Ignition
L) 1702077 1 WIRE. Switch to Lift
10 1702076 1 WIRE, Switch to Lift
11 1GEE833 1 DECAL, Lit Swhich
12 1701880 1 ROD ASSY., Lift
13 1701508 1 ROD ASSY., Lft
14 1960033 3 PIN, Chulek
15 17014 1 HUB ASSY., Wheeal
16 170168 1 LiMNK, Acturator
17 102004 2 FIN, Pivot
18 191772 4 HUT, Hex, 5(16-18
i9 1701878 1 BRACKET, Actualor, Front
20 192677 2 CAPSCHREW, Hex Hd., 5{16-18 x 1-1/2
m 1665699 3 SPACER
2z 18233562 1 MNUT, Hex, Lock 5f16-18
23 1925602 1 CAPSCREW, Hex, Hd., 516-18 x4-1/2
24 1701877 1 BRACKET, Acluatar
25 1708003 1 CLAMP, [nsulated

Downloaded from www.Manualslib.com manuals search engine

&8


http://www.manualslib.com/

Fower Lift Assy.

A

MOTE: Use standard hardware
lorque spec, Ghart unlgss
olherwise noted.

70

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. Na. 1631531

Eower Lift Assy.

Ret. Fart

No. Ha. aty. Bescripticn
1 1664756 1 BRUSH. wi3pring Set {Motor)
2 1663966 1 12 VOLT DG MOTOR
3 928589 4 SCREW, Filllster Hd.
q 1870755 1 GEAR ASSY., 4th
5 1570754 i GEAR ASSY., 2nd B 3rd
6 1664757 1 COVER, Housing
¥ 1EB05773 1 CAPSCREW, Thd. Forming
&8 1605778 1 PIN, Dxlve
g 1667787 1 BALL SCREW ASY.

10 1884758 1 HOUSING, Motor

11 1667788 1 GASKET, Cover

iz 1605779 1 SLEEVE

13 1703531 1 SEAL, Rubber

71

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

42" Dozer Blade

MOTE: Llsa standard hargdaare
largue spadc. charl unless
clherwisa noted.

72

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1651520

42" Dazar Blade
Ref. Part
Ne. No. Oty. Cescription
1 1701477 1 ELADE ASSY,
2 1 1.0. PLATE
3 1917372 ] MUT, Hex, Full, 511618
i 1875198 2 EYEBCLT
5 1126 2 SPRING, Tansion
B 17482 1 FRAME ASSY., Fromt
Fil o223 2 NLUT, Hex Loick, 1/2-13
a 105051 2 SPACER
L2 1820328 2 SAPSCREW, Hex, 1/2-13x1
10 107108 2 SHOE ASSY.
11 1817378 4 WASHER, Plain, 2/8
12 1916965 10 LOCKWASHER, 3/8
13 1921865 4 CAPSCREYY, Hex Hd. , 3/8-16 x 3/4
14 107045 1 PLATE, Wear
15 1918950 B NUT, Hex, Full, 3/8-16
16 1931350 47 CARRIAGE BOLT, 3/8-16x1

Downloaded from www.Manualslib.com manuals search engine

73


http://www.manualslib.com/

42* Snow Flow & Dozer Blade Hitch Group

M-ty
”}?;}
Use with 1692240 only < _
20

~ 19

(r“'
T

1§

Location Tor B0JD Saries,

Locaton for 4000 & 5000 Series,

NOTE: Use slandard hardware
torque spec. chan unloss
plherwise noted.

74

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

M. No. 16831523, 1682240

42" Snow Plow & Dazer Blade Hitch Group

g

Description

Ref. Part
Ha. Ho.
1 1807911
2 171011
2 171673
1709285
4 1928721
] 1665837
& 8031007
T 1960033
B 1678549
9 1603602
10 1657663
11 156306
12 178012
13 1922130
14 1930645
15
16 1670GA2
17 1669241
18 1929977
19 1919361
20 1923362
b4 1708812
22 1860373

Downloaded from www.Manualslib.com manuals search engine

B B ek [ mh omb omk omk P B e o ek ok omk B P ek Y ek ek ok b

BAR ASEY., Push

SPRING

GUIDE ASSY., Rod (1691523 only)
GUIDE ASSY., Hod {1882240 only)
SETSCREW, 5H618x /2

ROD, Lt

COLLAR, Set

SPRING, Clip (Oty. 3, 1691523 cnly)
PIN, Pivot

PIN, Klng

RRACKET ASSY.

P

CLIP, PIn

CAPSCREW, 3/8-16x 2-1/4

NUT, Lock, 3/8-16

I.D. PLATE

SPRING

CHAIN, 4-Link

CAPSCHEW, 5M16-18x1-1/4
WAEHER, Plain, 5116

MUT, Hex, Lack, {1615

BAR STOP (1692240 only)
SCAEW, Hex, Taptite,5/16-18 x 1
(1692240 only)

75


http://www.manualslib.com/

Spring Assisted Lift Kit (42° Dazor}

0 .
!,V’"}t Mounting lozalion ﬁ{ﬂ <
"‘.1 far 6000 Series lragtars, 1! 3
'
Lok .

Mounting localion for "~
4000 & 5000 Serins tretors, -

MOITE; Use standard hardware
tarqua spac. charl unless
olherwise noted.

NMOTE: Usa standard hardware
torque spec. charl unlass
otherwise notad.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfa. No. 1685336

Spring Asslated Lift Kit (42" Dozer)

Ref. Part
Mo. No. CHy. Description
1 1923362 1 MUT, Hex, Lock, 5/16-18
2 1818381 2 WASHER, Plain, &f16
3 1921877 1 CAPSCREW, 5/16-18x 1-1/4
4 1668241 1 CHAIM, 4-Links
5 1675232 1 SPRING
Mig. No. 1885337
Spring Assisted Lift Kit (36" & 427 Snowihrowers)
Rai. Part
No. Ho. Gty Descriplinn
1 1923362 1 NUT, Hex, Lock, 511518
2 1919331 2 WABHER, Plain, 516
3 1821977 1 CAPSCREW, 511818 x 1-1/4
4 16565835 1 CHAIN, 3-Links
=) 1675232 1 BFRING
& 178834 1 GAIP
T 170 1T 1 LEVER AGSY., Spring
B 106717 1 SPACER
7] 1824356 2 WASHER
10 1821969 1 CAPSCREW, 3/8-16x 1-1/2
1 1922755 1 WASHER, 1322 = 1
12 1918965 1 LOCKWASHER, 3/8
13 1916950 1 MUT, Hex, Full, 3/8-16
14 1701940 1 GECAL, Caution
77

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

{One Polnt Hitch Group

A-'B4
1
3 e
ﬁ IO
AN
3 |
&
-
3 ' 7
“@ =3
7 o
S ﬁ 4
B T
w’ .
MNOTE: Use standard hardware
torqua spac. chart unlass
otherwise noted. FRear implement Attachiment Kit (For Rear Mounted Vac. Collector to 5200)
A-710

MOTE: Use standard hardware
lorque spec. chart unless
otherwise ngtad.

8

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig, No. 1690389

One FPoint Hitch Group

Fof. Part

MNo. MNo. Cty. Description
1 1603321 1 PIN, Hitch
2 106786 3 CLIP, Spring
3 1603818 1 PLATE, Stabilizer
) 1665448 1 CLEVIS & LIFT ARM ASSY.
5 155037 2 Fi
3] 1927430 2 CAFSCREW, Hex Hd., 5/8-11 x 2-1/4
7 1915726 2 NUT, Hex, Jam, 5/8-11

Mfg. No. 1685200

FRear Implernent Altachiment Kit {(For Rear Mounted Vac. Colfsclor ta 6200)

Dascription

Ref. Fart

No. Ne.
1 1665183
o 1921210
3 1920415
4 1416550

Downloaded from www.Manualslib.com manuals search engine

Ly L3 L0 = 3

SUPPORT, Attachment
CAPSCREW, Hex Hd,, 3/8-16x 1
LOCKWASHER, 3/8

NUT, 3/8-16

72


http://www.manualslib.com/

Lt Lewver Kit

NOTE: Use slandard hardware
torgue spec chart unless
atherwise noled.

Downloaded from www.Manualslib.com manuals search engine

Latgh must pivot Ireely.

N g:lﬁ
7

30


http://www.manualslib.com/

Mfg. No. 1691467

Lift L ever Kit

Raf. Part

No. Ho. Oy, Description
1 1650517 1 SUTTON
2 156205 1 GRHIP
3 1667285 1 LEVER ASSY., Lift
4 1927609 1 PN, Raell
5 1921332 Fi CAPSCREW, Hex Hd., 5/16-18 x 3/4
& 1917356 Fi LOCKWASHER, sME
ri 1997272 4 MUT, Hex, 51618
3] 834953 1 PUSHNUT
8 1657285 1 SPRING

10 1657840 1 LATCH, Lever

11 1667290 1 RCD, Latch

12 915154 2 HUT, Speed, 5/16-18

13 1701222 1 BRACE, Lift Laver

14 1673665 1 ROD, Lift

15 1920161 1 NUT, Janm, 5/16-18

16 1917842 1 WASHER, 5/16

17 172144 1 TRUNNION, Pival

18 178012 1 CLIP, Safety

a

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Headlight Kit

A-"'ED

ﬁ%\g 3 E’iﬁ
\

8
MOTE: Use standard hardware
lorque spec;, charl unless
Obherwrse noled.
Hifch & Lift Kif for Tilfer

A-" 1662

. 1
MNOTE: Use standard hargware Use axisling hardwara fram i
torque spec. chart unlass

A auiside hole location.
Slharwise noted.

82

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1690464

Headfinht Kit
Ret. Part
No. Ha. aty. Dezcription
1 1667654 1 CLIP, Center, 5-28/32" long (For Easly Models)
1857553 1 CLIP, Cernter, 6-31/32" long {For Later Models)
2 1860024 q SCREW, Plastita, #1014 x1/2
3 1656071 1 WIRE ASSY., Headlights
L) LG T 1 TIE, Cable
] 927328 i SCREW, Hex Hd., Taptite, 1/4-20 x 3/8
-] 160073 1 CUP, Spead
r 1651147 1 WIRE ASSY.
8 172996 1 ADAFTOR, 2-Way
2] 122184 1 SWITCH, Toggle
10 122182 1 CONNECTOR, Insulated
1 1657955 2 CLIP, Side, 1-14" long (For Early Models)
16545835 2 CLIP, Side, 1" lang [For Later Models)
12 1654664 2 REFLECTOR AZSY.
*3 1 BLILE, #90
14 1654662 4 GASKET, Lens
15 1665933 2 LENS, Clear Plastic
16 1665934 2 LMGHT AS3Y. {Incl. Ref. Nos, 12-15)

* Purchase from your lacel autemotive suppller,.

Afg. No. 1691379

Hitch & Liit Kit for Tiffer

Redl. Part

No. Mo, Qty Description
1 1880033 2 HAIR PIN CLIP
2 1701087 1 LIFT ROD
3 1565868 1 ROD GUIDE ASSY,
4 1919262 2 NUT, Hax, Jam, 1/2-20
5 1917372 2 MUT, Hex, 51618 x1
g 16729225 2 SPACER
¥ 1917642 2 WASHER, Flat, 516
8 1923325 2 BOLT, Hex, 511618 x 7/8
9 1679758 1 HITCH ASSY.

10 5931942 3 PUSHNUT

i1 1820415 2 CAPSCREW, 3/8-16 x 1-1/4 {Used on eatly models

Downloaded from www.Manualslib.com manuals search engine

only. Use existing hardware for later models.)

B3


http://www.manualslib.com/

Hftch Brace Kit

235
-3
F’"'IFI'II.II.’I"‘I’J’*}J'
e — : "i..*
i ) x G,
J;I : : I,---.II L kA
’ 1' T r | II.I ..""
4 |: ! B : : | *rrl.
I'; ',.___i i : la.ll I=| I : "Ir )If 'i*rm
| VoS o
i N {11 i :Ir III,!.'L’.'.-:.‘ .'l .'; gl : "Ir ,‘Ir }:’F} ", J"j”'} “**rl..
. l‘ ! ,.-"r ! M :'I*.. ) _,,lr . iq-r
AEERE R SR
{ : I 'ri ! " | \ Lo mm";r
R o Y L f r
| i ) |
. -F.I%J :: ! i 'E ! o
S |
aggre '
e
l
|
|
I

Assembled Yiow

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1685207

Hitch Brace Kit

Rel. Part

Ho. No. Oty Cescription
1 1685201 2 BRACE, Hitch
2 1921210 4 CAPSCREW, Hex Hdd., 3/8-186 x1
3 1930645 2 LOCKNUT, Flange, 3/2-16
4 1916965 2 LOCKWASHER, /8
5 1916350 2 MUT, Hex, 3/8-16

B5

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Hourmeter Kit

A="85

NMOTE: Use slandard hardware

lergque spec. chart enless .
otherwise noted. Front Counterwelght Kit

MOTE: Use standard hardware
forgue spec, charl unless
olherwise noled.

86

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1685535

Hourmester Kit
Ref, Part
Mo. Na. Oty Dascriptlon
1 1720403 1 HOURMETER
2 172996 1 ADAPTOR, 2-Way
3 1656083 1 WIRE ASSY.
4 16565582 1 CONNECTOR ASSY., 15-1/2
5 S21880 1 LOGCKWASHER, Ext. Tooth, 1/4
7] 26622 1 NUT, Hex, Full 1/4-20
7 1605751 1 CONNECTOR, Wire. Setf-Stripping
AMfa. No. 1680257
Front Counterwaight )i
Hef. Part
No. Na. Gy, Descriptlion
1 1 WEIGHT ASSY., (Order 1690257 from whelegoods.)
2 118053 2 FIN
3 1518196 2 PIN, Quick, 1-7/8

87

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Welght Box Group

MOTE: Usa slandard hardwarc
terque spec. chart unless
therwise nolod.

88

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1690624

Weight Box Groug
Rei. Part
Ha, No. Gty. Description
*9 1 CHIORA ASSY.
2 1 WEIGHT BOX ASSY,
a 176012 1 CLIP, Pin, Safety
4 19204115 2 CAPSCREW, 3/8-16x 1-14
5 1924940 2 WASHER, 3/8
& 158227 2 SPACER
T 1960333 1 CLIP
8 102004 1 PIN, Prvot

*NOTE: To Replace, Order Mfg. No. 1690624

Downloaded from www.Manualslib.com manuals search engine

an


http://www.manualslib.com/

Twin Calcher Cover Group

MOTE: Dse stancdard hardyane

Lorgue spec. chart unlass

otherwise noted.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691788, 1691793

Twinr Catcher Cover Group

Heaf. Part
No. No. aty. Bescrlption
1 1704056 1 COVER ({incl, Ref. Noz. 2. 5.6, 8 & 32-35)
a2 1FO3F00 1 SCAEEN
3 1928918 2 MUT, Hex, #10-32
4 1703853 ! HAMNDLE, Latch
5 1675043 4 RIVET, Pop
6 1910531 4 WASHER
7 1930531 b SCREW, Truss. Hd., #10-32 X 1/2
8 1704057 1 SEAL, Clip
a 250387 2 FIM, Reund Head
10 1931333 4 CARRIAGE BOLT, 5M15-18 x 3/4
i1 1703865 2 HOQCP, Bag
12 1703764 2 BAG, Grass
13 1703807 2 HANGER
14 1672023 2 CLamMpP
15 18917356 4 LOCKWASHER, 516
18 1817372 4 NUT, Hex , 516-18
17 1960221 2 PIN, Halr Clip
18 1821968 4 CAPSCREW, Hex Hd., 3/8-16 x 7/8
19 1703822 1 CROSS ASSY.
20 1928352 4 NUT, Hex , Whizlock, 3/8-16
1 1880252 & CARRIAGE BOLT, 1/4-20 x 5/8
22 1ee0077 2 MUT, Hax, Lock, #8-32
23 1960096 2 WASHER
24 104507 1 STRAP, Tube Support
25 1927428 2 TAPTITE, 1/4-20 x 2/8
26 1930642 5 LOCKNUT, FAange, 1/4-20 End Lock
2y 1960359 1 SCREW, And. Hd., #8-32 x 7/8
28 1980381 T RIVET, Pap
28 1704815 1 SUPFORT, Tube
fincl. Ref. Nos, 22, 23, 24 & 27-31)
30 1704135 1 SEAL, Cover
B 1704508 3 BRACKET SEAL
32 1860400 1 SCAEW, Self Tapplng, #10-12 x 5/8
a3 1 7Iry 1 WASHER, Plain, 1/4
24 1705349 1 GABLE, Double Losp
a5 B3388E 1 NUT, Speed
36 1704180 2 WINDOW
a7 1704405 1 DECAL, Safely
as 1867248 G CLIP, Canoe

SAFETY DECAL

- A WARNING ° D

O3 HOT DPEX COVER WITH ENGINE AUNNING

DO NOT DPERATE ENGIHE WITHOUT
COMPLETE CATCHER IN PLACE

WHEN OPEBATING DN SLOPES
REFER TQ OPERATORS MANDIAL
FOR EOUNTERWEIGHTS

Ref. Na. 37
L g

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Adapler, Blave & Tube Group

LH. Blade

Existing

@
@
E
B
|
&

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 1691788

Adapter, Blade & Tube Group

g

Desecription

Ret. Part
No. No,
1 1360122
2 1919325
3 1703760
4 1704603
& 1960185
5] 18935045
i 1704341
8 19244353
2 1871565
10 1671593
11 1931646
12 1516622
13 1916964
14 1860252
15 187211
iE 20462
17 1824940
18 1818965
19 846930
20 a31a42
21 1705065
23 1860271
23 1831234
24 1656053
25 1924056
26 1931348

Downloaded from www.Manualslib.com manuals search engine

[ R A N O LN NN X Y i A A (P U P (IO (I PO I T O L S

CAPSCREW, Hex Hd,
WASHER, Flat, 516
TRANSFER TLIBE

LATCH, Tube

WASHER, Flat

MNUT, Flange Lock

WASHER, Special

WUT, Ezna, Hex Lock, 5/18-18
BLADE, R.H. Side

BLADE, L.H. Side

SCREW, Whizlock, 1/4-20x 1/2
NUT, Hex, 1/2-20

Lockwasher, Spring, 1/4
CARRIAGE BOLT, 1/4-20 % 5/8
BAFFLE, Deflector Side

NUT, Retainer, 1/4-20
WASHER, Flat 3/8

WASHER, Spring Lock, 3/8
NUT, Hex, 3/8-16

PUSHNUT

ADAPTER, 36" Mower
CAPSCREW, Hex Hd., 51618 x 3/4
CARRIAGE BOLT, 5/16-18 x 7/B
BAFFLE ASSY., Discharge
SCREW, Taplite, 5A6-18x 1/2
CARRIAGE BOLT, 3/8-16 % 3/4

93


http://www.manualslib.com/

Atlapter, Blade & Tube Group

Tag

!
(.l' LR
&

500 Series only.

MOTE: Lisa standard haredware
lorgque spec. chart unless
otherwise noted.

94

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. Nos. 1691793

Adlapter, Blade & Tube Group

Ref. Part
Na. Na. Oty. Bascription
1 1685200 1 SUPPORT, Attachment {ncl. Ref. Nas. 2 3, 4}
2 1921210 3 CAPSCHREW, Hex Hd., 3/5-18
3 1916965 3 LOCKWASHER, Spring, 3/8
4 18168850 3 MUT, Hax, 3/8-156
5 1920641 1 MUT, Hex, Flange Lock, 1/4-20
& 18680255 1 CARRIAGE BOLT, 1/4-20 x 5/8
7 1705111 1 TUBE ASSY., Lower [Inc. Ref. Nos. B & 9)
a 1705083 1 CLIP, Spring
g 1673320 2 RIVER, Pop
10 1930531 2 SCREW, Truss Hd., #10-32 x 12
11 1910531 4 WASHER, Plain, #10
12 1928919 2 MUT, Hex YWasher Assy., #10-32
13 1704283 1 TUBE. Upper
95

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Twin Calcher Hitch Group

"ra0r2

NOTE: Use standard hardwate
grque spec. charl unless
atharwize noted.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. No. 16271788, 1681793

Twin Catcher Hifch Group
Ref. Part
MNo. Ne. Oty. Dascription
1 1703745 1 SUPPGRAT, Upright
2 1820415 2 CAPSCREW, Hex, Hd., 3/8-16x 1-1/4
3 102004 1 PIN, Rd. Hd.
4 17)a744 1 BRACKET, Lewer Hitch
& 1924240 8 WASHER
6 1921210 4 CAPSCREW, Hex Hd., 3/8-16x 1
¥ 1916865 10 LOCKWASHER, Spring, 3/8
a 1916850 10 MWUT, Hex, 3/8-16
9 1703743 2 SUPPORT, Side Hitch
10 1821871 4 CAPESCREW, Hex Hd |, 3/8-16 x 1-3/4
11 176012 1 CLIP, Safty Pith
12 1665592 4 SPACER
13 19193684 4 WASHER
a7

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Quad Bagger Coflection Group

i 31
1T

Ingert rod {Rel, Mo, 5)
through placket in cover

aAtlach cord [Raf. Mo. 3) to front tab of
cover. Position between bins and fastan to
hole in centar ol cart lallgate.

MNOTE: Use slandard hardwarg
torqua spec. chart unless
otherwise noted.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1691811

Quad Baggear Coffaclon Groug

Fef. Part
Mo, Mo. Qty. Dascription
1 1702243 1 HOOD
2 1672874 1 TRIM
2 1705282 1 SHOCK CORD
4 1702186 4 BASKET, Grass
= 192236532 2 NUT, Hax, Centerock, 5A6-18
-] 1702827 1 BRACKET, Saddla
7 1880252 4 CARRIAGE BOLT, 1/4-20x 5/8
B 1702828 1 ELBOW
o 1702828 1 CLAMP, Elhow
10 1679896 ] CLAMP, &°
n 1704873 1 TUBE ASSY., (Incl. Ref. Nos, 12 - 16)
12 1679895 ] HOSE, 6" LD,
13 1910531 4 WASHER, Rivet
14 1673320 4 RIVET, Pop
15 170027 1 TUBE
15 1675766 ] DECAL, Cleaning Instructions
17 1702828 2 CHANMEL, Support
18 1916622 4 NUT, Hex, 1/4-20
18 1518964 4 LOCKWASHER, Spring. 1/4

98

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Turto Coffecior (368" Mower}

2ATS

Apply anti-seize
B compound.

Cpening in
miowear deck

Assemble pulley with
hub end against
shaft shoulder.

i
&
&
3
>

21

NOTE: Lise standard hardware
torque spoc. chart unless
atherwizse rnoted,

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mig. No. 1681938

Turbo Collecior (367 Mower)

RAef. Part
Nao. Ho. Gy Deascription
1 1679915 1 BELT
2 1927557 T NUT, Flange Lock, 511618
3 1E65982 4 BEARING, Retainer
4 108202 2 BEARING
5 9333988 G FUSHMLUT, 51 &
L) 1706623 1 HOUSING ASSY., {Incl. Ref. No. 45)
Fi 1424859 5 CAPSCREW, Hex, 1/4-20 x 5/8
8 920450 1 NUT, Retainer, 14-20
9 167217 1 BAFFLE
10 19315845 ] SCREW, Whizlock, 1/3-20x 172
11 18960252 1 CARRIAGE BOLT, 1/4-20 x 5/8
12 1916964 2 LOCKWASHER, 174
13 19168622 2 WUT, Hex, Full, 1/4-20
14 1708631 1 FAM ASSY,
15 260403 1 KEY, Waoodnuff
16 1021971 a CAFSCREW, 3/8-18 x 1-3/4
17 1706628 1 PLATE ASSY.
18 1927429 5 SCREW, Taptita, 1/4-20 x 5/4
10 16521234 1 CARRIAGE BOLT, 5HE-18 x 718
20 1578208 1 STOR, Balt
b | 1675328 2 SPACER
L 1360151 2 WASHER, Special
23 1919326 i WASHER, Flat, 5118
24 19243340 B WASHER, Flat, /8
25 1706634 1 PULLEY, Driven
26 19286 1 SETSCREW, 51613 x 1/2
2T 1700705 1 FLULLEY ASDY.
28 17006324 1 STRAP
28 1700695 1 SFACER
30 1931320 1 CARAAGE BOLT, 1/4-20 % 1-1/4
iy | 17065630 1 STRIP, Heinforcement
32 1928898 1 NUT, Hex, Jam Lock, 5M6-18
33 1830845 1 HUT, Hex, Flange Lock, 3/8
24 1701085 1 LEVER, Balt, Retainer
25 1708022 1 PULLEY,
26 1916850 1 NUT, Hex, Full, 3/8-18
ar 1916365 1 EOCKWASHER, 3/8
a8 1673554 1 SPRING, Tenslen
35 1700861 1 IDLER ARM ASSY.
40 1666114 1 SFACER
1 1960318 1 CAPSCREW, Hex, 5MB6-18 x 2-1/2
42 1679164 1 cup
43 19241318 1 WASHER, Plain, 1/4
44 19219680 1 CAPSCREW, Hex, 1/4-20 % 1
45 1700255 1 CECAL, Danger
46 1931333 a CARRIAGE BOLT, 5/16-18 » 34
a7 1930641 K LOCKNUT, Hex, Whiz, Flange, 1/4-20
48 1930642 1 WUIT, Hex, Flange Lock, 1/4-20
44 1679163 1 WINGNUT ASSY.
50 1523362 1 NUT, Hex, Full, Lock, 51518

1H

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Mfg. Mo, 1692088

36" Mufching Mower Kit

g

iy,
L -,
ot b g
LA SR} Fieer, e ——

L] vy,

Ref, Part
Na. Mo. Qty Descriptfon
1 177902 1 BAFFLE, Discharge
2 1931317 1 CARRIAGE BOLT, 1/4-20 x 3/a*
3 18169654 1 LOCKWASHER, 1/4
4 1916522 1 NUT, Hex, 1/4-20
5 1831333 2 CARRIAGE BOLT, 5/16-18 x 3/4"
B 17356 2 LOCKWASHER, 516
? 1917372 2 NUT, Hex, 5/16-18
8 1707584 B SHRELDERS, Leaf
g 1915438 B NUT, Hex, Plastite, 5/16-18

102

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE £20%
o |
- SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
In./Lbs. In{Lbs. In.fLbs.
Ft./Lbs. Nm. Ft./Lbs. Nm. Ft./Lbs. Nm,
' 8-32 19 2.1 30 3.4 41 4.6
. 8-36 20 2.3 a1 3.5 43 4.9
: 10-24 27 a1 43 4.9 60 6.8
10-32 31 3.5 49 5.5 =]=] 7.7
i 1/4-20 E6 7.5 8 10.9 12 16.3
i 1/4-28 Fils] 24 10 136 14 19.
! 5/16-18 ik 15. 17 231 25 34.
| 5/16-24 12 16.3 19 25.8 25 34.
: 3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 N3 a5 476 &0 68,
71614 30 40.8 50 &8, 70 a5.2
7A16-20 a5 47 6 55 74.8 20 108.8
1/2-13 &0 8a, 75 102, 110 149.8
1/2-20 514 74.8 a0 122.4 120 163.2
9/16-12 85 88.4 110 149.6 150 204.
T 9/i6-18 75 102, 120 163.2 170 231.2
: 5/8-11 a0 122.4 150 204. 220 299.2
5/8-18 100 136. 180 2448 240 326.4
3f4-10 160 217.6 260 53,8 386 525,
3/4-16 180 244.8 300 408. 420 571.2
7/8-9 140 180.4 400 544, 800 B16.
7/e-14 155 210.8 440 598.4 660 897.6
1-8 220 299.2 5820 788.8 s00 1,224,
1-12 240 326.4 640 a70.4 1,000 1,360,
NOTE: BOLT HEAD MARKING
S.AE. GRADE;
1. Thase torque values are to be used for &l hardware
excluding: locknuts, self-tapping screws, thread
forming screws, sheet metzal sorews and sockat hearl 2 O
selscraws.
2. Recommended sealing torque values for locknuts: 5 @
a. Far prevailing torque lecknuts - use 65% of grade S
lorgueas,
b. Far flange whizlock nuts (and screws) - use 135% 3 %
of grada & torques.

3. Unless atharwiae nated on assembly drawings ail
targue values must meet this spaecification.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

TP-1176-03

PRINTED 1IN LLSA.
6783 - GCI

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

